



AkzoNobel

Tomorrow's Answers Today

CERTIFIED LABORATORY TEST REPORT

IMPACT RESISTANCE

Test Procedure: Factory-painted sheet shall withstand direct and reverse impact in accordance with ASTM D 2794, equal to 1.5 times the metal thickness in mils, expressed in inch-pounds with no cracking.

Test Results: Factory painted sheets show no cracking.

Product Tested: TRINAR®

Date Tested: January 24, 2012

Location: Akzo Nobel Coatings Inc., Columbus, Ohio

Certified by:

Lori E. Witherup
Manager – Building Products Technology